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Spare parts

OV 3410

   IMPERIAL              METRIC                   ANGULAR
.X    = ± .1            .X    = ± .5                         ± 1°
.XX   = ± .03         .XX   = ± .10     
.XXX = ± .005       .XXX = ± .050

UNLESS  OTHERWISE  SPECIFIED:

DO  NOT  SCALE  DRAWING
THIRD ANGLE PROJECTION.
DIMENSIONS ARE IN INCHES.

TOLERANCES:
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No Référence /  
Part # Désignation / Description Qty

1 R0539700 FLOTTEUR COMPLET 1
2 R0608500 VIS 4*16 MM A4 (*5) 1
3 R0589100 COQUE CPLTE 2WD II BLEUE 1
4 R0517500 GUIDE FLUX 1
5 R0517600 GRILLE VORTEX 1
6 R0517000 HELICE V 1
7 R0517400 SUPPORT BROSSE (*2) 1
8 R0565000 POIGNEE CHARIOT 1
9 R0565200 TUBE CHARIOT 1
10 R0518700 PONTET BROSSE BLEUE 1
11 R0565100 ROUES CHARIOT (*2) 1
12 R0567800 GOUPILLE 3*16 MM (*5) 1
13 R0565600 CONNECTEUR 4 PTS 1
14 R0636301 BANDAGE ARR RAL9022 ZODIAC 2
15 R0636200 BANDAGE GD RAL9022 ZODIAC 2
16 R0516800 CABLE FLOTTANT 18M 1
17 R0540400 POIGNEE PMS295 1
18 R0636101 JANTE PETITE PMS2915 ZODIAC 2
19 R0636002 JANTE GDE PMS2915 ZODIAC 2
20 R0637300 COFFRET COMMANDE TYPE 5V 1
21 R0637800 BLOC MOTEUR TYPE A 1
22 R0564900 PIECES ACCESSOIRE CHARIOT 1
23 R0638200 TRAPPE RV4460 1
24 R0636700 PALIER ROUE ZODIAC 4
25 R0564800 EMBASE CHARIOT 1
26 R0635901 BROSSE TYPE 1 PMS2915 ZODIAC (*2) 1
27 R0567900 LIEN SERRAGE CABLE FLOTT (*5) 1
28 R0518800 PIGNON 27 DENTS (*2) 1
29 R0518100 BUMPER A ROULETTE (*2) 1
30 R0636600 FILTRE DEBRIS FIN 100µV 1
31 R0517700 SUPPORT FILTRE V 1
32 R0517200 TRANSMISSION 2
33 R0638700 VERROU TRAPPE PMS108 1
34 R0519000 RAMPE 1
35 R0516700 VIS 4*12MM (*5) 1
36 R0638900 VIS 4*25MM (*5) 1
37 R0639000 PIGNON 17 DENTS (*2) 1
38 R0639100 PALIER EXTERIEUR (*2) 1
39 R0639200 VIS 2.9*9.5MM (*5) 1
40 R0564500 VIS 2.2*6.5MM (*5) 1
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NOTES: UNLESS OTHERWISE SPECIFIED
 

UPC #: NA1.

2.          EAN #: 93175450182631.

3.          PHYSICAL ATTRIBUTES:

LENGTH:  22 in.1.
WIDTH: 22 in.2.
HEIGHT: 22 in.3.
WEIGHT: 32 lbs.4.

Position Description Reference Public price 
ex.VAT Euros

1 Float R0539700 12,68

2 Screw 4*16mm (set of 5) R0608500 1,05

3 Main housing 2wd ii R0589100 105,00

4 Flow outlet R0517500 8,97

5 Motor screen R0517600 2,60

6 Propeller R0517000 5,17

7 Brush roller R0517400 34,65

8 Caddy handle R0565000 18,88

9 Caddy tube R0565200 30,98

10 Roller support R0518700 2,56

11 Caddy wheels (*2) R0565100 30,98

12 Motor block shaft pin (set of 5) R0567800 3,99

13 Floating cable plug R0565600 30,47

14 Tire rear ral9022 zodiac R0636301 9,44

15 Tire large ral9022 zodiac R0636200 9,44

16 Floating cable 18m R0516800 210,00

17 Handle blue R0540400 5,17

18 Rim rear pms2915 zodiac R0636101 18,88

19 Rim large pms2915 zodiac R0636002 18,88

20 Control unit type 5v R0637300 341,25

21 Motor block type a R0637800 315,00

22 Caddy accessories R0564900 19,43

23 Cover R0638200 52,50

24 Wheel bushing zodiac R0636700 3,50

25 Caddy base R0564800 30,98

26 Brush type 1 pms2915 zodiac (*2) R0635901 27,57

27 Floating cable clamp (set of 5) R0567900 3,36

28 Drive gear (set of 2) R0518800 7,31

29 Roller (set of 2) R0518100 25,20

30 Fine filter v R0636600 47,25

31 Filter canister support R0517700 21,47

32 Transmission R0517200 17,59

33 Cover latch grip pms108 R0638700 2,56

34 Rampe R0519000 5,25

35 Screw 4*12 mm (set of 5) R0516700 1,31

36 Screw 4*25 mm (set of 5) R0638900 2,21

37  17 Gear (*2) R0639000 6,91

38 Outer bearing (*2) R0639100 2,56

39 Screw 2.9*9.5 Mm (set of 5) R0639200 1,05

40 Screw 2.2*6,5Mm (*5) R0564500 1,31
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Rectangle 


